










































10000 37000

9
0

1
5

0

22560

27150

3
0

0
0

4
5

0
0

7500

6
6

5
0

9
5

0
0

7800

2
8

5
0

2350

P
S

F
 F

E
E

D
 S

U
M

P

2
.0

W
X

2
.0

L
X

6
.5

D
E

E
P

2200

Ø
2

5
0

0
Ø

2
5

0
0

5450

4000

2
0

0
0

3
2

0
0

1
4

5
0

2000

3250

1
6

0
0

4
0

0

8
0

0

4
0

0

1
2

0
0

2
0

0
0

3
1

0
0

1800

1
5

7
4

4

12441

1
5

7
4

4



“On Site Emergency Plan for Enviro Technology Ltd.”                    1 

 

 ON SITE EMERGENCY PLAN 
 

 

Of 
 

 

M/s. Enviro Technology Limited 

2413, 2414 & 2211 G.I.D.C. 

Ankleshwar – 393 002 

 
 
 
 

 
 
 
 
 

                                                                                                                         5TH FEB 2024 
                                                                                                                            21 th EDITION 

 

 

 

 

 

 

 

 



“On Site Emergency Plan for Enviro Technology Ltd.”                    2 

 

 

 

F  O  R  E  W  O  R  D 

 

The “On Site Emergency Management Plan” is prepared with the objective of defining 

the functions and responsibilities of all concerned managerial, operational and 

supporting services department personnel with respect to detection and effective 

implementation of action plan. 

 

The ultimate goal is the effective containment of the situation by proper mitigation action 

at the place of occurrence, cautioning people in adjoining affected localities, prompt 

rescue and medical aid to affected persons and communications to civil authorities for 

rushing in help from outside. 

All concerned are hereby requested to carefully study and thoroughly familiarize 

themselves with in, in order to ensure its effectiveness in times of emergency. 

 

 

 

Date : 5th  FEB-2024 

------------------------------- 

                                                                                                                     Unit Head 

 

 

 

 

 



“On Site Emergency Plan for Enviro Technology Ltd.”                    3 

 

 

 

ABOUT THE COMPANY 
 

Ankleshwar Industrial Estate is one of the largest chemical industrial zones of Asia. It is 

located in the prosperous South Gujarat Industrial Belt. The city is in between Surat and 

Baroda on the side of National Highway No.8. It is supported by a stable infrastructure 

and has shown excellent growth in the last few years. More than 1000 small, medium 

and large scale industries are manufacturing chemicals, pharmaceuticals, pesticides, 

dyes, pigments, textiles etc., have come up in the estate. 

Along with industrialization, environmental problems also cropped up. Most of the large 

and medium scale industries are having their own effluent water treatment facilities. 

Whereas most of the small scale industries are unable to provide effluent treatment 

facilities of their own due to lack of space, capital, expertise and other operation 

problems. Also treatment by individual small scale units were found to be not viable 

taking into consideration of manufacturing technologies being employed. 

Ankleshwar Industries Association (AIA) along with other social / professional 

organizations like Ankleshwar Environmental Preservation Society (AEPS), Rotary 

Pollution Control Cell (RPCC) etc, was trying to find out a solution for the problem. After 

detailed studies and discussion at various forums, it was decided to go ahead with a 

“Common Effluent Treatment Plant” for small scale / medium / large scale industries. 

Taking into consideration the success and failure of different CETPs in India and 

abroad, a Company “ENVIRO TECHNOLOGY LIMITED (ETL)” was promoted. 

ENVIRO TECHNOLOGY  LTD  

The Company is promoted by Ankleshwar Industries Association through some of the 

major industries in the estate. Tatva Global (A group of United Phosphorous Limited) is 

the main promoter holding 75% of the equity. 

This Company is a professionally managed one, which is operating on commercial 

basis. 

The Board of Directors of the company are very experienced and committed. They are: 

 

 

 

 

 



“On Site Emergency Plan for Enviro Technology Ltd.”                    4 

 

           

LLL III SSS TTT    OOO FFF    BBB OOO AAA RRR DDD    OOO FFF    DDD III RRR EEE CCC TTT OOO RRR SSS    

   

Sr. 
no. Name of Director DIN Designation 

1 RAJNIKANT DEVIDAS SHROFF 180810 DIRECTOR 

2 SANDRA RAJNIKANT SHROFF 189012 DIRECTOR 

3 ARUN CHANDRASEN ASHAR 192088 DIRECTOR 

4 ASHOK AMARLAL PANJWANI 200220 DIRECTOR 

5 PRABODHKUMAR BHAILALBHAI PATEL 2790654 DIRECTOR 

6 RASHMIKANT NATWARLAL SHUKLA 6468013 DIRECTOR 

7 VIMALKUMAR GOPALDAS GANDHI 7950427 INDEPENDENT DIRECTOR 

8 SACHIN PRAKASHBHAI PARIKH 7957074 INDEPENDENT DIRECTOR 

9 VIPULBHAI VALLABHBHAI GAJERA 30338 DIRECTOR 

10 JIGAR BHARATBHAI DAVE 8863860 NOMINEE DIRECTOR 

11 JASUBHAI CHAUDHARY 7723599 ADDITIONAL DIRECTOR 
 

 

 

 

 

 

 

 

 

 

 

 

 

 



“On Site Emergency Plan for Enviro Technology Ltd.”                    5 

 

 
 

UNIQUE FEATURES OF THE COMPANY 
 

1. The Company is a commercial venture, professionally managed. 

2. Back – up of major industries – Tatva Global (A group of United Phosphorous 

           Limited) is the main promoter holding 75% of the equity. 

3. Membership for small scale industries / medium scale / large scale.  

4. Total solution for the effluent problem of members. Acidic, Alkaline, Neutral & 
High Ammonical nitrogen effluents are received by the Company. Primary, 
Secondary, tertiary & MAP treatment Facilities are provided.                                                                                                                         

 

COMMON EFFLUENT TREATMENT PLANT 

1. Design Details 

 a. Capacity     : 2200 m3 / day 

   b. Total No. of industries giving effluent : 250 Nos. 

  c. Treatment Scheme    : Primary, Secondary, 

Tertiary & MAP Treatment  

  d. Effluent characteristics    : Major parameters  

  Parameters  Unit   Raw Effluent Treated Effluent 

        PH    6.5-8.5  6.5 – 8.50 

       COD  mg / I  5000   < 1000 

       BOD  mg / l  1500                 <  200  

       SS   mg / l    500              < 150 

        NH4-N                mg / l             300                           <  50 

   
e. Transportation of Raw Effluent : Through rubber lined tankers 

f.         Total plot area   :          18725 sq. meters & 7819 sq.  

                                                                             meters 

  g. Monitoring Facility    : Full – fledged Laboratory  

  h. Auxiliary power supply   : 1010 KVA DG Set                        . 

 
 

 

 

 



“On Site Emergency Plan for Enviro Technology Ltd.”                    6 

 

                                                                                                                        

BRIEF PROCESS DESCRIPTION  

 

The Small Scale Industries who are members of the CETP will store their raw 

effluent in storage tanks. These effluents will be transported by rubber lined 

tankers from the industries to the CETP by ETL. On receipt at CETP, samples 

will be checked and then it will be unloaded in Equalization Tanks. Equalization 

Tanks - 2 Nos. are provided, each with 1000 M3 capacity and diffused aeration 

system to provide mixing. Other two nos. of equalization tanks are also provided 

for collection of having High Ammonical nitrogen effluent, each tank capacity is 

580 M3. They are operated on fill and draw basis. 

(The Equalization effluent is being received in neutral from (pH 6.5-8.5)) Online 

Fenton treatment is introduced as pre-treatment as per the studies conducted by 

various institutes like IITs, Kanpur/Mumbai & CLRI, and Chennai. Then pH is 

raised to 8.5 to 9.5 to precipitate heavy metals present in the effluent. In primary 

clarifier, where solids are settled at the bottom of the clarifier. The equalized high 

Ammonical nitrogen stream is being treated in MAP reactor. After MAP 

treatment effluent goes to primary clarifier. After PSF effluent goes to the 

secondary treatment. The sludge from the bottom of the primary clarifier is sent 

to the Decanter for the removal of moisture. The sludge cake from the Decanter 

is sent to the secured landfill site (BEIL). 

Since it is difficult to treat more effluent with the same technology of Extended 

Aeration Activated Sludge process which require large foot print, a two-stage 

process with advance biological treatment (ASP + MLE) is implemented based 

on extensive pilot plant study. In this process, the aeration system is operated 

in series whereas in the earlier system it was operated in parallel. In this two 

stage process, the COD and BOD will be removed in the first stage while in the 

second stage, some refractory COD and ammonia will be removed. 

In the existing two stages process, major portion of COD and BOD (organic 

carbon) will be removed in the first stage high rate activated sludge process 

along with some amount of ammonical nitrogen. Specific consortia of bacteria 

developed in the micro biology laboratory of ETL will be used for bio-

augmentation in this reactor to enhance the process of removal. In the second 

stage MLE process consisting of a combination of Anoxic and Aerobic reactors, 

some refractory COD and remaining ammonia nitrogen will be treated. Specific 

bacterial consortia for refractory COD removal and ammonia nitrogen removal 

will be used for bio-augmentation in the 2nd stage. Since in the MLE process, 

nitrogen is removed by a combination of nitrification and denitrification, total 

nitrogen load in the effluent will go down significantly as the nitrate (product of 



“On Site Emergency Plan for Enviro Technology Ltd.”                    7 

 

nitrification) will be converted to gaseous nitrogen and recycled back to the 

atmosphere. 

Continuous addition of culture is being done as Bio-augmentation. The air is 

being added using tubular diffusers. In the biological treatment, the dissolved 

organic matter is degraded by the microorganisms. The retention time of the 

ASP+MLE is around 5 days. Domestic sewage is added at the Inlet of ASP 

tank. MLSS is being controlled by proper recycle of biomass and daily wasting 

of biomass. The primary treated effluent goes to ASP tank and then transferred 

to the Secondary Clarifier-1 for the settlement of the biological solids. The 

overflow of the secondary Clarifier-1 transferred to MLE tank (Anoxic + Aerobic) 

for further process and overflow of the MLE tank collected in Secondary clarifier 

-2 (A+B) for the settlement of the biological solids. 

The overflow of the Secondary clarifier -2 (A+B) is collected in a sump for 

further tertiary treatment. 

The effluent collected in the sump is subjected to the tertiary treatment. There 

are two types of the tertiary treatment provided. 

Pressure sand Filters with latest distribution and collection system. Aerated 

activated carbon filters. 

After tertiary treatment effluent is discharged to G.I.D.C drainage line through 

online magnetic flow meter, pH meter for further treatment at NCT and then 

disposal to deep sea discharge. 

BOD Reduction: 

ETL is having Sophisticated Microbiology Laboratory and detailed Treatability 

Studies are conducted. Special bacterial cultures have been developed by the 

laboratory of ETL. Some of the cultures are procured from IMTECH and National 

Chemical Laboratory (Pune).  Daily specific doses of acclimatized bacterial 

culture are dosed to aeration tanks for maintaining required consortium regularly 

in the biological reactor. With this bio augmentation, BOD reduction is 

consistently above 95 % and resultant BOD in outlet is as low as 20 mg/l. 

However, COD reduction is only up to 500 to 800 mg / l due to refractory COD 

present.   

MAP Process: 

Removal of Ammonical Nitrogen is difficult problem and detailed studies have 

been conducted by IITs; to finalize the treatment scheme.  Subsequently, 

treatment scheme is developed with segregated stream with Magnesium Oxide 

at an initial phase but after conducting detailed research study now magnesium 

Oxide switched over to Magnesium chloride and Di Sodium Hydrogen Phosphate 



“On Site Emergency Plan for Enviro Technology Ltd.”                    8 

 

to precipitate Magnesium Ammonium Phosphate.  MAP is insoluble compound 

and can be separated. ETL has developed capacity to segregate and treat up to 

600 KLD of such high Ammonical Nitrogen containing stream.  Treatment 

operations have been started from February 2011. After segregation, Treatment 

at ETL and other control measures by member industries, now average 

Ammonical Nitrogen is reduced up to permissible limit.    

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



“On Site Emergency Plan for Enviro Technology Ltd.”                    9 

 

                                               

                                                                                                                                                                                                                                                                                 

OTHER INFRASTRUCTURAL FACILITIES PROVIDED  
 

A full – fledged laboratory is provided to monitor and control the operation of CETP. 

Acidity, COD, BOD, Ammonical Nitrogen, SS, TDS. Heavy Metals, Oil & Grease, 

Cyanide, Phenol etc and other parameters are analyzed in the laboratory on a regular 

basis. Treatability studies are also conducted in the laboratory.  

 

Auxiliary power supply is available for full operation of plant in case of power failure 

1010 KVA D. G. Set is installed. In the adjacent plot to CETP, Solid Waste Storage 

Facility is developed with impervious liners and leachate collection and transfer 

arrangement. 

Road has been developed properly and parking space is provided for tankers and other 

vehicles. 10 meters width green belt is being developed at the entire periphery of the 

plot. Chemical House and Stores are provided to keep lime, chemicals and 

miscellaneous spares. 

Administrative Office with computer facility will help day – to – day management. 

 

OPERATION  

 

The CETP is operated under the control of ETL. All required operating personnel are 

appointed. Additional support required is provided by M/s. UPL Ltd. & Bharuch Enviro 

Infrastructure Ltd. 

The operation charges are recovered from member industries based on effluent 

characteristics – Acidity, COD & Ammonical Nitrogen. 

CETP STATUS 

 

The Project Report was approved by GPCB, NEERI and The World Bank. Construction 

work was started in January 1996 and completed in November 1996. 

Secondary Treatment was commissioned in December 1996. The required bacterial 

mass was developed within one month’s time. The Primary Treatment was 

commissioned in February 1997. Tertiary Treatment System is also taken into line fully 

by 3rd week of April 1997. The plant capacity was increased from 1.0 MLD to 1.8 MLD in 

the year 2007. It was further increase from 1.8 MLD to 2.2 MLD in 2019 by modification 

of process.    

 



“On Site Emergency Plan for Enviro Technology Ltd.”                    10 

 

 

 

 

                                                                                                                                                                   

I N D E X 
1. Introduction 

 

2. Scope and Applicability 

 

3. Concept of Operation 

 

4. Duties of Key Personnel 

 

5. Emergency Procedures  

 
6. Emergency Capabilities  
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



“On Site Emergency Plan for Enviro Technology Ltd.”                    11 

 

 

C  H  A  P  T  E  R   –   1 
 

I  N  T  R  O  D  U  C  T  I  O  N 
 

Emergency Planning is an integral part of the overall loss control program me and is 